
 

 

Initial Environmental Examination 

This report has been submitted to ADB by the Borrower and is made publicly available in accordance 
with ADB’s public communications policy (2005). It does not necessarily reflect the views of ADB. 

 
Project Number: LN2960/46930 
August 2014 
 
 
 

PRC: Dynagreen Waste-to-Energy Project 
 IEE for the Jixian Waste-to-Energy Plant 
 

Prepared by Tianjin Environmental Impact Assessment Center and Dynagreen 
Environmental Protection Group Company Limited for the Asian Development Bank 

 
 
 



 

 2 

 

Certificate No: GHPZJZNo.1102                   No.: 

2013-224 

 

 

 

Municipal Solid Waste Incineration Power 

Generation Project in Ji County, Tianjin City 
[...]
the reference method sampling aperture of the flue gas emission real-time 

monitoring system for the sake of calibration of reference method. The 

position of reference method sampling aperture shall not be in overlap with 

the position of real-time monitoring system, but the two positions should be 

as close as possible on the condition of no mutual influence on the 

measurement. If the section height of the rectangle flue is higher than 4 m, 

then it is not appropriate to set the reference method sampling aperture at 

the top flue; if the section width of the flue is wider than 4 m, then reference 

method sampling apertures should be set at both sides of the flue and a 

multi-layer sampling platform should be additionally set.  

f) When the position of sampling port fails to meet the above requirements, 

its gauging point should be set at the stable airflow section as far as 

possible, but the length of front straight pipe at the gauging point must be 

longer than that of the rear straight pipe.  

(3) Install the flue gas automatic real-time monitoring device to conduct on-line 

monitoring to soot, SO2 and other pollutants that can be monitored 

real-time; meanwhile, keep networking with district and municipal 

environmental protection bureau;  

(4) Install the flue gas on-line monitoring system to monitor the temperature, 



 

 104 

pressure, humidity, oxygen concentration, soot, HCl, SO2, NOX, CO and 

other pollutants; meanwhile, keep networking with district environmental 

protection bureau 

(5) Measure and monitor the application amount of activated carbon and the 

jetting status;  

(6) The environmental protection escutcheon of waste gas discharge outlet 

should be set on a conspicuous position on the floor near the exhaust 

funnel.  

4.9 Discussion of Permissible Emission of Canteen fume 

The canteen of the project is a medium-scale canteen and the fume caused 

will emit through the fume channel with a draught fan. The fume concentration 

of this project is about 6～10mg/m3, which exceeds the maximum permissible 

emission concentration 2mg/m3 specified in GB18483-2001 Emission 

Standards of Cooking Fume (Trial Implementation). In order to reduce serious 

impact of cooking fume on ambient air quality, the construction unit has taken 

the following handling measures into consideration and the specific flow of 

processes are as follows:  

Fume   Gas-collecting Hood   Air Duct   Draught Fan    Fume 

Purification Device Organized Emission 

 

In order to make sure that there is no serious impact of cooking fume on 

ambient air quality, the fume discharge system must:  

 

a) Be equipped with qualified fume purification facilities recognized by 

relevant departments to guarantee a fume purification rate of 75% and 

fume emission concentration lower than 2.0mg/m3;  

b) The fume must be collectively emitted through a special exhaust funnel, 

which must have the outlet section with a straight pipe of minimum length 

of 4.5 times of diameter (or equivalent diameter);  

c) The fume discharge system must be well sealed and random dilution of 

pollutant concentration in the exhaust funnel is forbidden;  

b. d. After qualified purification by the purification device, the project’s fume 

will emit through a special funnel roof, so it is predicted that there won’t be 



 

 105 

obvious adverse impact on ambient air quality. 



 

 106 

5. Water Environmental Impact Assessment 

5.1 Feasibility of Wastewater Zero Discharge 

 

5.1.1 Feasibility Analysis of Water Balance and Wastewater Zero Discharge 

According to the engineering analysis, the project’s wastewater during the 

construction period is mainly the workers’ domestic wastewater, landfill 

leachate in the garbage storage pit and the washing wastewater caused by 

waste unloading hall, ash area and boiler room, . The wastewater will be 

recycled after being treated through the sewage treatment system and will not 

be discharged outside.  

The wastewater treated by the sewage treatment system is used to wash the 

production workshop, purify the fume and water the greening, . The 

inadequacy of water will be supplemented by the circulation cooling water. 

Since there will be no wastewater discharge outside after the construction, so 

wastewater zero discharge can be realized.  

5.1.2 Feasibility Analysis of Wastewater Treatment Process 
 
5.1.1.1 Wastewater Quantity and Quality 

The wastewater treated by the project’s sewage treatment system is divided 

into three kinds: domestic wastewater, production wastewater and percolate, 

which total a wastewater quantity of 139m3/d. Among which, the landfill 

leachate has relatively higher pollutant concentration, complex constituent and 

high ammonia nitrogen content, which make the leachate high concentrated 

organic wastewater, and its major pollutant representation values are CODcr, 

NH3-N and SS, . The addition of washing wastewater basically has no impact 

on the leachate wastewater quality. According to the design data, the raw 

water quality of waste water treatment system design is shown in Table 5-1-1.  

 

Table 5-1-1 Raw Water Quality in Sewage Treatment System Design         

Unit: mg/L except pH 

Sewage Quality 

Index 
pH CODcr BOD5 SS NH3-N 

Inflow Water Quality 6～9 80000 40000 4000 2500 

 



 

 107 

5.1.1.2 Wastewater Quality Characteristic Analysis 

Characteristics of leachate are as follows:  

 

a) The water quality and quantity of leachate has obvious seasonal changes, 

so it is a must to have enough regulating tanks and good handling 

facilities.  

b) When the specific value (B/C value) of BOD and COD in leachate is higher 

than 0.4, there will be relatively better biodegradability.  

c) Due to its high concentration, heavy load and relatively deeper color and 

odor, the leachate requires necessary pre-treatment to guarantee 

biodegradability and conformance.  

 

There are physical-chemical process and bioanalysis to treat the landfill 

leachate. According to domestic and international relevant data, 

high-concentration landfill leachate of CODcr concentration higher than 50,000 

mg/L is suggested to be treated by anaerobic + aerobiotic method; landfill 

leachate of CODcr concentration lower than 50,000mg/L is suggested to be 

treated by aerobic biological treatment; landfill leachate of CODcr 

concentration between 5,000～50,000 mg/L can be treated by both aerobiotic 

and anaerobic methods. As for the project, the CODcr concentration in the 

designed inflow indicator is 65, 000 mg/L, it is planned to adopt the method of 

anaerobic + MBR + nanofiltration process.  

 

5.1.1.3 Wastewater Treatment Process 

Technological Process Flow of Garbage Leachate Treatment System is shown 

in Figure 5-1-2.  

 

 

 

 

 

 

 

 

 

S
ed

im
en

ta
ti

o
n

 

T
an

k
 

R
eg

u
la

ti
n
g

 T
an

k
 

U
A

S
B

 

D
en

it
ri

fi
ca

ti
o

n
 T

an
k
 

L
ea

ch
at

e 

池

N
an

o
fi

lt
ra

ti
o

n
 

U
lt

ra
fi

lt
ra

ti
o

n
 

N
it

ra
ti

o
n
 T

an
k
 

MBR 

Concentrated 

Liquor Backflow 

Methane 

G
ra

te
 

Domestic Wastewater 

Workshop Wash Water 

Boiler 

H
y

p
er

fi
lt

ra
ti

o
n
 

 
R

eu
se

 



 

 108 

 

Figure 5-1-2 Block Diagram of Technological Process of Leachate 

Treatment 
 

(1) Selection of Pre-treatment Process 

 

Municipal solid waste’s landfill leachate and waste unloading hall’s wash 

wastewater have relatively high-concentration suspended matter and the 

suspended particles contain large amount of organics. The suspended matters 

in follow-up treatment period will act on the treatment to effectively eliminate 

the suspended matters in the wastewater, and this is the major procedure of 

pretreatment process.  

The pretreatment process of the project includes grilling, regulating tank and 

sedimentation tank. The leachate will be lifted to the automatic grilling, and the 

space between grilling is 3 mm, which may eliminate the large matters in the 

leachate to provide good conditions for the follow-up process. The addition of 

lime and sodium carbonate into the regulating tank’s water can eliminate 

partial hardness and basicity, meanwhile, the addition of PAC coagulant and 

PAM (Polyacrylamide)coagulant aids may precipitate some suspended matters, 

reduce COD, hardness and basicity as well as reduce the contamination to the 

membrane.  

(2) Selection of Anaerobic Process 

The project adopts the up-flow anaerobic sludge blanket (UASB) process. 

UASB bioreactor was developed by Lettinga and other persons of Wageningen 

University in Holland during 1973 to 1977. The investigation of global 

anaerobic treatment techniques in 1999 showed that, among the 1,303 applied 

anaerobic reactors of different types, nearly 800 reactors were UASB 

bioreactors, which accounted 59% of all reactors applied. As for treatment of 

urban landfill leachate, New Zealand, USA, Australia and other countries 

adopted the UASB techniques and achieved good efficiency. There were living 

examples in China, Beijing, Hangzhou, Fuzhou, Wuhan, Kunshan and other 

cities also adopted UASB techniques to treat the landfill leachate. UASB 

bioreactor belongs to the second generation of anaerobic reactor and its use 

greatly enhances anaerobic reactor’s load and treatment efficiency and makes 



 

 109 

it possible to shrink the reactor volume, and the development of three-phase 

separation techniques obviously improves the gas-liquid separation efficiency. 

The prolonged stay and higher concentration of sludge make the anaerobic 

system more stable and then effectively improve its applicability to harmful 

toxic substances.  

The sewage will be lifted into the bottom of the reactor by a pump and then 

flows from bottom to top at a certain flow rate. The large amount of methane 

produced during the anaerobic process will stir the sewage to fully mix with the 

sludge and then the organic matters will be adsorbed and decomposed. The 

methane produced will be emitted from the three-phase separator’s plenum 

chamber on the anaerobic reactors, then the sewage with floating sludge will 

flow into the three-phase separator’s sedimentation area. Sludge of good 

sedimentation performance will be returned to the main part of reactors 

through the sedimentation surface and then the sewage containing light sludge 

will be discharged from the reactors.  

The anaerobic reactor’s most prominent characteristic is that it can granulate 

the sludge in the reactor and it has good sedimentation performance and high 

production of methane, thus the sludge in the reactor will have higher 

concentration and older sludge age, which greatly improve the COD volumetric 

loading and realize the good contact with sludge and water. The adoption of 

high COD load produces large quantity of methane and makes the sludge in 

an expansion and fluidization state, which strengthen the mass transfer effect 

and good contact with sludge and water.  

The outflow water treated by the anaerobic reactor flows into the MBR system 

for further treatment, and then be drawn into the negative pressure zone of the 

garbage pit through the pipeline by a methane draught fan.  

(3) Membrane Bioreactors (MBR) 

In recent years, MBR techniques are successfully applied into the leachate 

treatment, and the external MBR has been successfully applied into the landfill 

leachate treatment. MBR is a high-efficiency waste water treatment system 

combined the biochemical reactor and membrane separation, and the 

secondary sedimentation tank of conventional biological process is replaced 

with a membrane separation (normally is the ultrafiltration). Compared with the 

conventional activated sludge process, MBR has much higher removal rate, 



 

 110 

because in the conventional activated sludge process, the biological treatment 

is hard to continue to improve the system’s removal rate when it reaches a 

certain level due to the influence of secondary sedimentation tank’s 

requirements for sludge sedimentation performance, and a prolonged stay of 

water only can achieve a slightly higher removal rate; while in the MBR, with 

the great increase of separation efficiency, the microorganism concentration in 

the biochemical reactor can be improved to 15～30g/L from its normal 

concentration of 3～5g/L, thus the biochemical reactor volume is decreased 

and the biochemical reaction efficiency is improved, and there is no thalli or 

suspended matters in the outflow water, so MBR has obvious advantages in 

improving the system’s treatment capacity and outflow water quality. The MBR 

applied in the project is an external MBR, which includes two units: 

biochemical reaction tank and ultrafiltration (UF).  

Biochemical Reaction Tank: After treatment from the anaerobic reactor, the 

leachate flows into the nitration reactor after the mixture with the backflow of 

nitration tank, and then fully mixes with the denitrification sludge by the burried 

stirrer. The high-activity aerobic microorganism’s nitration changes the 

ammonia nitrogen, organic nitrogen and oxygen into nitrate and nitrite, which 

will be reverted to nitrogen in the poor-oxygen denitrification reactor with the 

effect of denitrification sludge, this is a denitrification process. Outflow water of 

the denitrification tank will directly flow into the nitration tank to fully mix with 

the sewage, air and activated sludge. After circulatory movement in the 

reaction tank and the high-activity aerobic microorganism’s nitration, the 

organic matters that contain carbon, nitrogen, phosphorus and other elements 

in the sewage will be effectively eliminated and the ammonia nitrogen, organic 

nitrogen and oxygen will be changed into nitrate and nitrite. The necessity of 

nitrate and nitrite’s flow into the carbon source’s postpositional denitrification 

tank is flexibly dependent on the ammonia nitrogen content in raw water and 

the effect of aforementioned treatment. If total nitrogen of the aforementioned 

treatment is qualified, then the carbon source is not required; if the total 

nitrogen is unqualified, then the carbon source is required to be added to 

change the nitrate and nitrite into nitrogen for denitrification effect. The outflow 

water of denitrification tank flows into the ultrafiltration system through the 



 

 111 

ultrafiltration deliver pump, and with the effect of ultrafiltration circulating pump, 

the activated sludge brings the sewage into the nitration reactor and then 

return to the postpositional denitrification reactor, and the residual sludge will 

be discharged into the sludge thickener. The domestic wastewater and the 

floor washing water can be directly flowed into the denitrification tank for 

treatment through the grilling for their low water quality concentration.  

Ultrafiltration: After nitration and denitrification, the landfill leachate will be 

filtrated through the ultrafiltration device. The secondary sedimentation tank of 

conventional biological process is replaced with an ultrafiltration device, which 

promptly and fully retains the microorganism into the biochemical reactor, 

keeps a high biological concentration for the biochemical reactor and 

effectively controls the sludge age, and then avoid the sludge loss, guarantee 

the nitration effect and improve the outflow water quality. Ultrafiltration is a 

membrane separation process to separate macroparticle solute from the 

solution. The separation mechanism is the machinery screening principle, and 

the ultrafiltration membrane has the characteristic of selective separation. 

Ultrafiltration Process: Under the pressure, the solvents and various minor 

solutes contained in the feed liquid will flow onto the low pressure side from the 

high pressure side through the ultrafiltration membrane to form permeate, and 

the solute molecule in larger size than the membrane hole will be retained to 